
 

SECTION 6.0 
CANDIDATE TECHNOLOGIES 

6.1 PREAMBLE 

In Section 4.0, a long list of possible technologies that could be used to achieve 
nitrification at the City’s three Water Pollution Control Centres (WPCCs) was 
developed.  This Section describes the approach used to produce a short list of 
candidate technologies for nitrification for each plant to carry forward into the 
Conceptual Design Phase.  In addition, the relevant considerations to accommodate 
any future requirement to implement Biological Nutrient Removal (BNR) at the three 
WPCCs are discussed. 

6.2 CANDIDATE NITRIFICATION TECHNOLOGIES 

6.2.1 Initial Short Listing 

In order to reduce the list of possible technologies to a more manageable number, an 
[...]
3. Flexibility: The process will be difficult to modify to meet changing effluent quality 
requirements as partial nitrification is unstable and poses many operating 
problems.  Once the process is established, changes should not be introduced 
except to correct process upsets.  Bringing basins on and off line will be 
complicated by the need for longer SRTs should the mixed liquor pH or the mixed 
liquor temperature be low. 

4. Impact on Other 
Parts of the 
Plant: 

The addition of the 12 new bioreactors and operating the system to achieve 
nitrification will require an additional ~35 tonnes per day of oxygen.  Current 
oxygen consumption at the North End plant is approximately 33 tonnes per day 
for BOD5 removal only.  Thus it is expected that nitrification will more than 
double the oxygen requirements to approximately 70 tonnes per day.  The current 
capacity of the cryogenic HPO production unit at the North End plant is 55 tonnes 
per day.  Thus additional oxygen generating capacity will be required. 

However, if denitrification were included in the process by adding an anoxic zone 
to the bioreactors, oxygen savings up to about 15 tonnes per of oxygen day could 
be realized.  This would result in utilizing the full oxygen generating capacity of 
the cryogenic system. 

Waste activated sludge quantities will be reduced substantially due to the change 
in operation.  Longer SRTs will result in a reduction in WAS of approximately 20 
percent. 

5. Space 
Requirements: 

Figure NE-1.2 shows that the additional HPO reactors can be accommodated 
within the existing site limits. 

6. Expandability: The design shown handles summer flows and loads predicted until 2041.  
Additional bioreactors could be constructed to handle future unanticipated 
increases in flows and loads. 

The plant could be converted to biological phosphorus removal in the future by 
constructing pre-anoxic and anaerobic zones ahead of the existing bioreactors.  
Likely, no further changes would be required to the bioreactor; however, primary 
sludge fermenters would be required and separate secondary sludge thickening 
would be needed to ensure phosphorus release in the sludge treatment stream did 
not negate biological phosphorus removal. 

 

6-28 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC – HPO Single Stage Nitrification  (Cont’d.) 

TECHNICAL CRITERIA  (Cont’d.) 
7. Constructability: The construction of the new HPO reactors would mostly be external to the 

existing facilities, and would not cause a major disruption of normal plant 
operations until channel tie-ins must be done.  Some modification and extension 
to the primary effluent distribution and mixed liquor collection channels would be 
required.  Requirements for the new structures are not extraordinary.  However, 
full concrete decks with insulation and covers would be required.  The existing 
electrical service may require upgrading to provide capacity for the oxygen 
generation equipment (if required) and bioreactor mixers.  If anoxic zones are not 
included in the process, then additional oxygen generating capacity will be 
required. 

OPERATIONAL CRITERIA 
1. Ease of 

Operation: 
Because of the sensitivity of the HPO nitrification process to the mixed liquor pH, 
the process is more susceptible to upsets resulting from changes to the incoming 
flows and loads.  Additional monitoring and control parameters will be required to 
maintain plant stability. 

2. Ease of 
Maintenance: 

The additional mechanical mixers in the oxic zones and the chemical feed system 
will increase maintenance requirements.  However, there will be no increase in the 
difficulty of maintenance. 

3. Operator 
Safety: 

No new safety concerns would arise in the secondary treatment process.  
However, if chemical addition is required for pH control in the bioreactor, this 
could result in some additional safety issues depending on the chemical used. 

4. Operator 
Environment: 

There will be no significant changes from the existing operations. 

ENVIRONMENTAL AND AESTHETIC CRITERIA 
1. Traffic: A minor increase in traffic is expected to bring bulk chemicals to the plant if 

alkalinity addition is required. 

2. Noise: New operating equipment is similar to existing equipment.  The will be no 
significant increase in noise. 

3. Visual: The HPO reactors are underground and covered similar to existing tanks.  
Architectural finishes would be compatible and thus would cause minimum 
impact. 

4. Odours: New reactors will be covered and no odours are anticipated.  Venting the last oxic 
cell to atmosphere is unlikely to result in the generation of offensive odours. 

COST CRITERIA 
1. Capital Cost: Major capital cost items include the new HPO reactors, channel extensions, and 

the chemical storage and feed facility.  It is expected that these units will cost 
approximately $75 million.  This option is the baseline and provides the 
benchmark against which other options at the North End plant will be measured. 

 

6-29 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC – HPO Single Stage Nitrification  (Cont’d.) 

COST CRITERIA  (Cont’d.) 
2. Operating and 

Maintenance 
Costs: 

Additional O&M costs are associated with the increase in oxygen requirements, 
power requirements for the reactor mixers, and chemical addition for pH 
adjustment.  A minor savings in O&M costs will be realized as a result of the 
reduced sludge production in the biological process.  The incremental O&M costs 
will be approximately $1.2 million per year.  This cost covers the additional 
power requirements and some allowance for extra operator time. 

3. Other Down-
stream 
Economic 
Impacts: 

The expansion will use a major portion of the land at the northwest corner of the 
site.  However the site is sufficiently large that this should not be a major concern. 

Note: All cost information is very preliminary and is intended to indicate the approximate relative difference in 
cost between alternatives to allow selection of the alternatives to examine in more detail in the Conceptual 
Design stage.  These estimates are not intended to represent the final costs of any of the alternatives. 

6-30 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

PLANT: NORTH END WATER POLLUTION CONTROL CENTRE - HPO RAS 
REAERATION 

STANDARD: 10 mg/L (no winter limit) 
PROCESS DESCRIPTION 
In this option the NEWPCC will be upgraded to meet an effluent NH3 concentration of 10 mg/L (as N) in 
summer by expanding the HPO bioreactor and adding a RAS reaeration zone upstream of the mixed liquor 
zones.  RAS reaeration provides the ability to maintain nitrifying organisms in the system without 
excessive solids loading rates on the final clarifiers.  Some sacrifice is made with respect to the achieving 
of a low effluent ammonia concentration. 
The approach used here recognizes the limitations of the existing secondary clarifiers in that additional 
bioreactor tankage is constructed in order to increase the biomass under aeration and to maintain a 
workable solids loading rate on the clarifiers.  Centrate would be added to the RAS reaeration zone and 
primary effluent would be step fed around this zone and into the second compartment of each HPO 
bioreactor.  The estimated total bioreactor volume of 70,300 m3 will be provided of which 25% will be 
devoted to RAS reaeration to maintain a total solids retention time (SRT) of 7 to 8 days during the summer 
months and 10 to 11 days during winter. 
A key element of this process is pH control in order to prevent nitrification inhibition.  The last aerobic 
cell will be vented to allow CO2 stripping to increase the mixed liquor pH by preventing CO2 
accumulation in the mixed liquor.  In addition, some alkalinity addition to the primary effluent may be 
required to buffer pH depression resulting from the nitrification reaction.  The bioreactor will be operated 
at a MLSS of about 2,500 mg/L. 
A process flow schematic of the proposed upgrade of the NEWPCC to HPO RAS reaeration is presented 
in Figure NE-2.1.  The design criteria for the upgraded secondary treatment process are presented in Table 
NE-2.1 on the following page. 
A layout of the NEWPCC after upgrading the secondary treatment process to HPO RAS reaeration is 
presented in Figure NE-2.2.  The 8 new HPO reactor modules will be built to the south and southwest of 
the existing 4 cell bioreactor modules. 

OXYGEN 
REACTORS

TO 
RED 

RIVER 

SCREENS

SECONDARY 
CLARIFIER

PRIMARY 
CLARIFIER

CENTRIFUGE 
DEWATERING 

WAS 
THICKENING 

CENTRATE 
EQUALIZATION 

BASIN STORAGE 
HOPPER

ANAEROBIC 
DIGESTION 

DIGESTER 
HOLDING 

TANK

GRIT 
REMOVAL

ALKALINITY

 
Figure NE-2.1:  HPO RAS Reaeration at the North End Water Pollution Control Centre 

  

6-31 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 





Section 6.0 – Candidate Technologies 

NEWPCC – HPO RAS Reaeration  (Cont’d.) 

PROCESS DESCRIPTION  (Cont’d.) 

Table NE-2.1:  HPO RAS Reaeration at the North End Water Pollution Control Centre 

Parameter
 Primary Effluent Flows & Loads 

Existing Plant Upgraded Plant 
 

ADWF, ML/d 302 211
 PDWF, ML/d 568 397  
 PWWF, ML/d 1060 1060  
 BOD5 Load    
 Average, kg/d (40 percent removal in PSTs) 59.800 32,184  
 Maximum, kg/d (45 percent removal in PSTs) - 42,147  
 TSS Load, kg/d    
 Average, kg/d (60 percent removal in PSTs) 56,400 25,972  
 Maximum, kg/d (65 percent removal in PSTs) - 45,168  
 HPO Bioreactor    
 Number of reactors 6 14  
 Total Reactor Volume, m3 – mixed liquor 30,132 52,700  
 HRT at ADWF, h - mixed liquor 2.4 6.0  
 Temperature, min-max, °C 11/22 11/22  
 SRT (winter), d - 10 to 11  
 SRT (summer), d  7 to 8  
 MLSS, (at avg.), mg/L  2,600  
 MLSS, (summer), mg/L  2,300  
 Secondary Clarifiers    

 
Number of units 10 Square 

16 Rectangular 
10 Square 

16 Rectangular  

 
Diameter, m Sq - 20 x 20 

Rect - 8.23 x 69.35 
Sq - 20 x 20 

Rect - 8.23 x 69.35  

 
SWD, m Sq – 4.65 

Rect – 3.65 
Sq – 4.65 

Rect – 3.65  

 
Total area, m2  Sq – 4,000 

Rect - 9,132 
Sq – 4,000 

Rect - 9,132  
 OFR @ PDWF, m/h 1.80 1.26  
 SLR @ PWWFof 598 ML/d and 50% RAS Q, kg/m2/h 11.38 11.38  

TECHNICAL CRITERIA 
1. Reliability: The reliability of the process is largely dependent on maintaining the mixed liquor 

pH in the optimum range for nitrification, i.e. between 6.5 and 8.5.  Maintaining 
the process pH in this range can be very tenuous because of the cumulative effects 
of increased CO2 production from biological carbonaceous removal and alkalinity 
depletion from nitrification.  As the CO2 content in the gas phase increases, the 
CO2 concentration in the mixed liquor also increases and the process pH is 
depressed.  The pH depression normally found in HPO processes is exacerbated 
by the alkalinity destruction resulting from nitrification.  At pH values below 6.5, 
the growth rate of the nitrifying organisms is inhibited.  Positive pH control is 
required to keep the system stable and reliable. 

6-32 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC – HPO RAS Reaeration  (Cont’d.) 

TECHNICAL CRITERIA  (Cont’d.) 
1. Reliability:  

(cont’d.) 
One of the critical factors in the proposed system will be the ability of the final 
clarifiers to operate successfully at the higher solids loading rates required during 
winter.  It will be necessary to operate at a higher SRT range of, say, 9 to 10 days 
in winter in order to maintain nitrifying organisms in the system.  Modifications to 
the final clarifiers may be required in order to operate in this range. 

2. Robustness: Because of the sensitivity of nitrifiers and the potential for inhibition at pH values 
below 6.5, the process is more susceptible to upsets from flow and load variations 
than the air activated sludge process.  However the RAS reaeration process is 
somewhat more robust than the “conventional” HPO process due to the retention of 
RAS in the reaeration zone for a relatively long HRT. 

3. Flexibility: The process could be modified to meet tighter effluent limits by the addition of 
more mixed liquor aerobic tankage.  Once the process is established, changes 
should not be introduced except to correct process upsets.  Bringing basins on and 
off line will be complicated by the need for longer SRTs should the mixed liquor 
pH or the mixed liquor temperature be low. 

4. Impact on Other 
Parts of the 
Plant: 

The addition of the 8 new bioreactors and operating the system to achieve 
nitrification will require an additional ~20 to ~25 tonnes per day of oxygen.  
Current oxygen consumption at the North End plant is approximately 33 tonnes per 
day for BOD5 removal only.  Thus it is expected that nitrification will more than 
double the oxygen requirements to approximately ~55 to ~60 tonnes per day.  The 
current capacity of the cryogenic HPO production unit at the North End plant is 55 
tonnes per day.  Thus marginally additional oxygen generating capacity may be 
required.  Alternately supplemental liquid oxygen could be purchased as needed. 
Waste activated sludge quantities will be reduced substantially due to the change in 
operation.  Longer SRTs will result in a reduction in WAS of approximately 20 
percent. 

5. Space 
Requirements: 

Figure NE-2.2 shows that the additional HPO reactors can be accommodated 
within the existing site limits. 

6. Expandability: The design shown handles summer flows and loads predicted until 2041.  
Additional bioreactors could be constructed to handle future unanticipated 
increases in flows and loads. 

 The plant could be converted to biological phosphorus removal in the future by 
constructing pre-anoxic and anaerobic zones ahead of the mixed liquor bioreactor 
tankage.  Likely, no further changes would be required to the bioreactor; however, 
primary sludge fermenters would be required and separate secondary sludge 
thickening would be needed to ensure phosphorus release in the sludge treatment 
stream did not negate biological phosphorus removal. 

7. Constructability: The construction of the new HPO reactors and RAS reaeration tankage would 
mostly be external to the existing facilities, and would not cause a major disruption 
of normal plant operations until channel tie-ins must be done.  Some modification 
and extension to the primary effluent distribution and mixed liquor collection 
channels would be required.  Requirements for the new structures are not 
extraordinary.  However, full concrete decks with insulation and covers would be 
required.  The existing electrical service may require upgrading to provide capacity 
for the bioreactor mixers. 

6-33 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC – HPO RAS Reaeration  (Cont’d.) 

OPERATIONAL CRITERIA 
1. Ease of 

Operation: 
Because of the sensitivity of the HPO nitrification process to the mixed liquor pH, 
the process is more susceptible to upsets resulting from changes to the incoming 
flows and loads.  Additional monitoring and control parameters will be required to 
maintain plant stability. 

2. Ease of 
Maintenance: 

The additional mechanical mixers and the chemical feed system will increase 
maintenance requirements.  However, there will be no increase in the difficulty of 
maintenance. 

3. Operator Safety: No new safety concerns would arise in the secondary treatment process.  
However, if chemical addition is required for pH control in the bioreactor, this 
could result in some additional safety issues depending on the chemical used. 

4. Operator 
Environment: 

There will be no significant changes from the existing operations. 

ENVIRONMENTAL AND AESTHETIC CRITERIA 
[...]
favourable.  It is anticipated that the system can operate satisfactorily at an SRT of ~10 days.  However, 
because the incoming ammonia concentration in the centrate is very high, there is a risk of ammonia 
toxicity in the system.  To counteract this risk, each bioreactor will be designed as a completely mixed 
vessel and therefore ideally, the ammonia concentration at any point in the bioreactor will be the same as 
the effluent concentration from the bioreactor. 
A process flow schematic of the proposed centrate biological treatment system at the NEWPCC is 
presented in Figure NEC-1.1.  A layout of the NEWPCC after installation of the centrate biological 
treatment system is presented in Figure NEC-1.2.  The new centrate biological treatment system would be 
constructed to the west of the anaerobic digestion complex. 

OXYGEN 
REACTORS

TO 
RED 

RIVER 

SCREENS

PRIMARY 
CLARIFIER

CENTRIFUGE 
DEWATERING 

WAS 
THICKENING 

CENTRATE 
EQUALIZATION 

BASIN STORAGE 
HOPPER

ANAEROBIC 
DIGESTION 

DIGESTER 
HOLDING 

TANK

GRIT 
REMOVAL

AERATION 
REACTOR CLARIFIER

SECONDARY 
CLARIFIER

 
Figure NEC-1.1: Centrate Biological Treatment System at the 

North End Water Pollution Control Centre 

6-90 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 





Section 6.0 – Candidate Technologies 

NEWPCC Centrate Treatment – Biological Oxidation  (Cont’d.) 

PROCESS DESCRIPTION  (Cont’d.) 
Table NEC-1.1:  Centrate Biological Treatment System at the NEWPCC 

 Parameter  
 Centrate Flows & Loads 

Existing System New System 
 

 ADWF, ML/d 1.78 1.78  
 PDWF, ML/d 2.07 2.07*  
 PWWF, ML/d 2.07 2.07  
 COD Load    
 Two days per week - Average, kg/d - 520  
 Five days per week - Maximum, kg/d - 1040  
 TKN Load    
 Two days per week - Average, kg/d - 725  
 Five days per week - Maximum, kg/d - 1450  
 Bioreactor    
 Number of reactors None 2  
 Volume/reactor, m3 - 1,000  
 HRT at PDWF, h - 24  
 Temperature, min-max, °C 30/35 16  
 SRT (winder), d  10  
 SRT (summer), d  10  
 MLSS, (at avg.), mg/L  2,600  
 MLSS, (summer), mg/L  2,600  
 Secondary Clarifiers    
 Number of units None 2  
 Diameter, m - 10.0  
 SWD, m - 5.0  
 Total area, m2  - 157  
 OFR @ PDWF, m/h - 2.1  
 SLR @ PWWF, kg/m2/h - 2.1  

 
Note: * Not including wash water that is presently being 

used for control struvite buildup in the centrifuges.    
 

6-91 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC Centrate Treatment – Biological Oxidation  (Cont’d.) 

TECHNICAL CRITERIA 
1. Reliability: The reliability of the process is largely dependent on maintaining the mixed liquor 

pH in the optimum range for nitrification, i.e. between 6.5 and 8.5.  If HPO 
technology is used, maintaining the process pH in this range can be very tenuous 
because of the cumulative effects of increased CO2 production from biological 
carbonaceous removal and alkalinity depletion from nitrification.  As the CO2 
content in the gas phase increases, the pH concentration in the mixed liquor 
increases and the process pH is depressed.  The pH depression normally found in 
HPO processes is exacerbated by the alkalinity destruction resulting from 
nitrification.  At pH values below 6.5, the growth rate of the nitrifying organisms 
is inhibited.  Positive pH control is required to keep the system stable and reliable.  
If air activated sludge technology is used, there likely still will be insufficient 
alkalinity to buffer the acid byproduct of the nitrification reactions. 

TECHNICAL CRITERIA  (Cont’d.) 
2. Robustness: The completely mixed configuration of the bioreactors will contribute to the 

robustness of the process.  Nevertheless, because of the sensitivity of nitrifiers and 
the potential for inhibition at pH values below 6.5, the process is more susceptible 
to upsets from flow and load variations than the air activated sludge process.  The 
robustness of the process can be somewhat improved by increasing the bioreactor 
SRT. 

3. Flexibility: The process is relatively flexible in that the main control parameters will be the 
SRT and, to some extent, the RAS pumping rate.  In addition, the system will be 
provided with the ability to operate either one or both bioreactors with either one 
or both clarifiers.  Regardless, this flexibility will have a limited impact on the 
ability of the mainstream treatment process to achieve the desired ammonia limit 
because for the most part, the final secondary effluent ammonia concentration will 
be very much dependent on the incoming TKN loading to the North End plant. 

4. Impact on Other 
Parts of the 
Plant: 

If the bioreactors are designed as HPO units, the main impact will be the added 
demand of approximately 7 tonnes per day on the cryogenic oxygen production 
facility at the North End plant.  As the nominal production capacity of the 
cryogenic system is ~55 tonnes per day and the current demand is ~33 tonnes per 
day, this is not expected to require a capacity increase for the cryogenic plant. 

A second significant impact on other parts of the plant will be the intended 
reduction in nitrogen loading on the secondary treatment process.   

Another beneficial impact could be the continuous seeding of the mainstream 
treatment train with nitrifying organisms wasted from the centrate biological 
treatment unit.  If tighter permit limits are imposed, this may help the NE plant 
comply with such limits with a somewhat lesser need for mainstream bioreactor 
tankage. 

5. Space 
Requirements: 

Figure NEC-1.2 shows that the centrate treatment system can be accommodated 
within the existing site limits. 

 

6-92 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC Centrate Treatment – Biological Oxidation  (Cont’d.) 
6. Expandability: The design shown handles centrate flows predicted until 2041.  Additional 

centrate treatment units could be constructed to handle future unanticipated 
increases in flows and loads. 

The beneficial impact of continuous seeding of the mainstream treatment train by 
nitrifying organisms in the WAS from the centrate biox unit has been noted 
above.  This could help reduce the amount of mainstream treatment bioreactor 
tankage required to meet possible tighter permit limits in the future. 

7. Constructability: Construction can occur without hampering the ongoing operation of the plant.  A 
brief minor interruption will occur when the tie-in of the new centrate pumping 
station is made. 

OPERATIONAL CRITERIA 
1. Ease of 

Operation: 
Because of the sensitivity of the nitrification process to the mixed liquor pH, the 
process is more susceptible to process upsets resulting from changes to the 
incoming flows and loads.  Careful monitoring and control will be required to 
maintain plant stability. 

OPERATIONAL CRITERIA 
2. Ease of 

Maintenance: 
The addition of a centrate biological treatment unit will increase maintenance 
requirements at the North End plant; however, there will be no increase in the 
difficulty of maintenance as the technology would be similar to what is already in 
the secondary section of the plant. 

3. Operator Safety: No new safety concerns would arise in the secondary treatment process.  
However, if chemical addition is required for pH control in the bioreactor, this 
could result in some additional safety issues. 

4. Operator 
Environment: 

There will be no significant changes from the existing operations. 

ENVIRONMENTAL AND AESTHETIC CRITERIA 
1. Traffic: A minor increase in traffic is expected to bring bulk chemicals to the plant if 

alkalinity addition is required. 

2. Noise: New operating equipment is similar to existing equipment.  The will be no 
significant increase in noise. 

3. Visual: The HPO reactors are underground and covered similar to existing tanks.  
Architectural finishes would be compatible and thus would cause minimum 
impact. 

4. Odours: The new reactors will be covered and the exhaust gases subject to odour control 
measures. 

COST CRITERIA 
1. Capital Cost: Major capital cost items include a centrate pumping system, the two new 

bioreactors and secondary clarifiers and related pumping, instrumentation and 
controls, and the chemical storage and feed facility.  It is expected that these units 
will cost approximately $10 million. 

6-93 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

NEWPCC Centrate Treatment – Biological Oxidation  (Cont’d.) 

2. Operating and 
Maintenance 
Costs: 

Additional O&M costs are associated with the increase in oxygen (or air) 
requirements, power requirements for the reactor mixers (if required), centrate and 
RAS pumping systems, and chemical addition for pH adjustment.  The 
incremental O&M costs will be approximately $700,000 per year.  This cost also 
includes an allowance for extra operator time. 

3. Other Down-
stream Economic 
Impacts: 

 

Note: All cost information is very preliminary and is intended to indicate the approximate relative difference in 
cost between alternatives to allow selection of the alternatives to examine in more detail in the Conceptual 
Design stage.  These estimates are not intended to represent the final costs of any of the alternatives. 

6-94 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

PLANT: NORTH END WATER POLLUTION CONTROL CENTRE – CENTRATE 
TREATMENT – AMMONIA STRIPPING & RECOVERY 

STANDARD: <20 mg/L NH3-N 

PROCESS DESCRIPTION 
In this option, the ammonia in the centrate would be stripped from solution and recovered as ammonium 
sulphate solution for possible sale and use as a fertilizer.  This would result in a reduction in the nitrogen 
load on the mainstream treatment process by about 20 percent, along with a somewhat greater reduction in 
the final effluent ammonia concentration.  The result could be an annual average ammonia concentration 
in the treated effluent of less than 20 mg/L. 

A closed loop system consisting of a counter-current trickle-flow packed tower and an absorption column 
would be used for ammonia stripping and absorption respectively.  The stripping step would be conducted 
under alkaline conditions and the absorption step would be conducted under acidic conditions.  It is 
proposed that three (3) separate closed-loop stripper/absorber units be installed, each one capable of 
dealing with one-half of the maximum month centrate flow.  In this fashion, a 50 percent back-up capacity 
will be provided.  The dimensions of each stripping section would be approximately 3.5 m diameter by 
8 m high.  The dimensions of each absorption section would be approximately 2.5 m diameter by 5 m 
high.  The units would be fabricated from FRP.  Air flow in each tower would be counter-current at about 
0.5 m3/s. 

The centrate feedstock would be pre-treated with lime and/or caustic to raise the pH to the ~10.5 to ~11.0 
range.  This will precipitate solids that will be settled as part of the pre-treatment step and the elevated pH 
will permit the ammonia to be readily stripped from solution in the stripping tower.  The settled solids 
could be added to the digested sludge feed to the centrifuges.   

A process flow schematic of the proposed centrate treatment system at the NEWPCC is presented in 
Figure NEC-2.1.  A layout of the NEWPCC after installation of the centrate stripping/absorption system is 
presented in Figure NEC-2.2.  The new centrate treatment system would be constructed to the west of the 
anaerobic digester complex and would be housed inside a building. 

OXYGEN 
REACTORS

TO 
RED 

RIVER 

SCREENS

SECONDARY 
CLARIFIER

PRIMARY 
CLARIFIER

CENTRIFUGE 
DEWATERING 

WAS 
THICKENING 

STRIPPING & 
RECOVERY

CENTRATE 
EQUALIZATION 

BASIN STORAGE 
HOPPER

ANAEROBIC 
DIGESTION 

DIGESTER 
HOLDING 

TANK

GRIT 
REMOVAL

 

Figure NEC-2.1: Centrate Treatment – Ammonia Stripping & Recovery at the NEWPCC 

6-95 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 





Section 6.0 – Candidate Technologies 

NEWPCC Centrate Treatment – Ammonia Stripping & Recovery  (Cont’d.) 

TECHNICAL CRITERIA 
1. Reliability: Because of the closed loop configuration of the system, the scaling and freezing 

problems that have plagued mainstream ammonia stripping systems should not 
occur for this sidestream system.  Care must be taken to minimize air leakage into 
the closed-loop system, otherwise scaling will become a significant problem.  The 
stripping/absorption technology is relatively simple and has been applied in 
numerous applications in the chemical processing industries. 

2. Robustness: The process can withstand moderated fluctuations in ammonia loadings with 
adjustments to the alkali and acid dosages and/or the counter-current gas flow 
rate. 

3. Flexibility: The process is relatively simple and straightforward to operate.  A limited amount 
of flexibility is available for the operator in that the chemical dosages and the 
airflow rate can be adjusted.  Regardless, this flexibility will have a limited impact 
on the ability of the mainstream treatment process to achieve the desired ammonia 
limit because for the most part, the final secondary effluent ammonia 
concentration will be very much dependent on the incoming TKN loading to the 
North End plant. 

4. Impact on Other 
Parts of the 
Plant: 

The main impact on other parts of the plant will be the intended reduction in 
nitrogen loading on the secondary treatment process. 

A second possible benefit could be an improvement in sludge dewaterability in 
the centrifuges due to the addition of the lime-treated solids from the centrate pre-
treatment system. 

5. Space 
Requirements: 

Figure NEC-2.2 shows that the centrate treatment system can be accommodated 
within the existing site limits. 

6. Expandability: The design shown handles centrate flows predicted until 2041.  Additional 
stripping/absorption units could be constructed to handle future unanticipated 
increases in flows and loads. 

7. Constructability: Construction can occur without hampering the ongoing operation of the plant.  A 
brief minor interruption will occur when the tie-in of the new centrate pumping 
station is made. 

OPERATIONAL CRITERIA 
1. Ease of 

Operation: 
This would be new and unfamiliar technology to the operating staff; however it 
should be a relatively straightforward process to operate.  With the appropriate 
training, the operators could acquire the additional skills that they would need to 
operate it effectively. 

2. Ease of 
Maintenance: 

Additional maintenance work will be required to service the pumps and fans, 
although this type of equipment would be familiar to the plant’s maintenance 
staff.  Periodically, the tower packing will require inspection.  It may be necessary 
to add slimicides to the liquid phase in order to minimize biological growths in the 
packing that could impair the efficiency of the process.  As noted previously, it 
will be necessary to minimize air leakage into the closed-loop system, otherwise a 
difficult scaling condition could arise that, if allowed to continue for a prolonged 
period, could lead to a very difficult maintenance problem. 

6-96 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 



Section 6.0 – Candidate Technologies 

6-97 
L:\PROJECTS\Wat\6234000\03\100-Pre\Preliminary Design Report\Section 6.0.doc 

NEWPCC Centrate Treatment – Ammonia Stripping & Recovery  (Cont’d.) 

OPERATIONAL CRITERIA 
3. Operator Safety: Elevated platforms would be required to access the top of the stripping and 

absorption columns.  Appropriate access stairways and hand railings can be 
provided to minimize any safety risks.  Proper training for the operators will be 
required for the handling of the bulk alkali and acid chemicals. 

4. Operator 